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Enclosure 7

Determination of sound insulation in a laboratory according to ISO 140-3

Client: Nordan AS Date of test: 2011-03-08
Test object: Standard inward going window

Glass unit: From the outside: 6/0,76/6 glass - 24 argon - 4/0,76/4 glass

Sealing lists: One on all sides of the sash

Temperature and
humidity: 22° Cresp. 19% RH

Area of the test opening: 1,87 m”2, concrete module
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